18 SHEET METAL, FENDERS, HOOD, DUST PANS, ETC.

USED
GROUP, PART NAME and DESCRIPTION PART | C3f
5 HUMBER | MODEL
o A 215 (516
18,000 - FRONT FENDER
HendeTifRieht sl eyt ERuah et sis Sl fiwi al v s an o dvat v o by e dan g, 206976) 1| 1
T R O R Rt e L Rl o P § e Pt e G i Sy 4 e 206977 1| 1
Flatwasher, 5/16" Ig.............u.... et hody | e e et .| 300| 6| 6
Lockwasher, 5/16" Med................. {Pj_llar ............... ¥ 2uo| 6| 6
Ly G AR S o e nnilr et Dog i ol o Sl i Eﬁg 6| 6
Lockwasher, 5/16" Med,.,.............. to Tandar]_ ................ 2 LI b
Futyeh Al G 1) B e S et Ve Bracel -G St e .| 205 W &4
Bolt and L{'ﬁl' o Cowl el ny oy cament ) S L e e e 207259| 2| 2
Bolt, 5/16"-18 x 5/8" Hx, Hd........... Sl An o et gl 208| 2 2
Lockwasgher, 5/16" Ext. Tooth . ... . .... LTI e e 3u8| 2| 2
Flatwaaher, 516" Sm................. BEEI] M ra = g fad i 225 2 2
kRN JL R TR e S e E B i e S ra 205| 2| 2
Screw, Washer Head ............. e [ 2T ) T e oo Sl R e 205680 2| 2
Speeduat, NI% Pype tE iR b, Lo, (Grille Panel]| . . .. ......... 207093 2| 2
I S B S D e P R B T i A E | coREChaA B gy e ges 4008 204662| 10| 10
Flatwasher, 7/16" Lge.uveeesenanases SifstotBplaghy| s Fr T sl e 519| 10| 10
Flatwasher, 5/16" Lg................. Shfialdisx [P el N ka 300/ 10{ 10
Speedrnts A TN aType SRRl L E o S En  e F .| 206763 10| 10
in $1= BouealcR (G R Bod y P11 ar ) Sra i suns S0 T e sa e e S a S Rl P01806| 6 6
Anti-Squeak Etn SplashiShileld) AR anien i A T T e 201805| 2| 2
Anti-Squeek (to Side Shroud).............eveenn. R L AT TRSHET 207260 2| 2
18.005 - FRORT FENDER BRACE
Brace (to Frame)......ovveeeeee. e L b U I NE 206078| 2| 2
i AT Co G L Ty Bck il s Sl | PRl it o3 | el 0 257 2| 2
Lockwasher, 1/4* Ext. Tooth............... to FrsmE:I~ ............. 370 2| 2
Nut ol Aot R e A e IR = g, | S e " 203 2| 2
Lockwasher, 5/16" Med......o.eenennenn.. _[to ey :I_ ............. 24p| 2| 2
NS/ TIEAE] Eh i i L i S [ B o 205 2| 2
ey R ace e eyt B e i R e e e b s 207261 1| 1
D e L A 03 L S TC TR ey o S R, St 2 o A i o 207262 2| 2
Bolt, 1/W"-20 x 5/8" Hx. Hd..... e e etk T e i ] 257 2| 2
LocEWaAsher S HEE M S MG o bhY ot s o e le s mie e sTaie aia el e brtas B 370 2| 2
T TR e i o T G et e S S ST Lt 203l 2 2
18,010 - FRONT FENDER SPLASH SHIELD
Shield, Flght..veen.unenn- e e T e R e s R e 20679 1| 1
N S P I e e BT D e ey o e o WP A s o e S vy SO S 206980 1| 1
S AR e G L e e S L 257! 18/ 1
Lockwasher, 1/U" Ext, Tooth . ........... to Radister| . . 370 18 13
Bt @1/ A= 208 Ex £ LA AR e B S Shroud ARk A 203f 18] 1
Anti=H00e8k, vt icneans.n OB AN R T 8 2 [T S T e 201807 2 2
Bracket (to No. 1 Body Hold Down Bolt)...o.veenverwons T SR L et 20468l 2 2
e e A e L L e 2plbg0l 1 1
Screw, Ho. 1U-10 x 1/2" Rd. Fl, OF. ReC.....ivevccscnccecosases 619| 3 3
Tlatweshar o)/ MNST e Sl b et e 2 R Y, B R AT 2u3 3 3
L i b AR A o o AT o e IR A RS I VI S Sy R PRI e .| 204795 3| 3
Anti-Squealk (Cover to Splash Shield)......eeveecrecsnorronrsrnanasnsns| 208682 1| 1

68

-

[ —

H

0, B e e b M

Hi
1

@

Ee

18




SHEET METAL, FENDERS, HOOD, DUST PANS, ETC. 18

| wsep
part | EER
GROUP, PART NAME and DESCRIPTION s [ SCARE
215|516
18.010 - FRONT FENDER SPLASH SHIELD (CONT'D,)
Screw, No. 14-10 x 3/4" R4, Hd, Cr. Rec...... e B o e s A st s bTels 710/ 2| 2
ﬂahﬂ'&ﬂhﬂl‘. T!lﬁ“ IIE ....................... - Extenﬂiﬂﬂ ------ | 519 E 2
ﬂatﬂ'ﬁﬂhﬂr, lf LFH Sn‘i- MR R R E I A A tﬂ Brlackat ttttttt El-i} E E
gpeednut, Ho. 1HA "J" Type . ... . ....cicevne.- ] e B R Al P A 205882| 2| 2
18, 015 - DUST PAN
Pml Right!! ---------- PR e R R R R IR BT B R R B B B e 253389 1 1
Pan, Left....... SR e b T e T e MR e PR T o 20uees| 1| 1
Bolt, 1f/4"-20 x le“ Hx, Hd, sTaplisaicien. OGO S RS P G S B s e e [
B MR AR a T L L Sy b e e ooz s alo s e nis viate ol i uaTa b ot B 2u3| *| *
18,030 - DUST PAN BRACKET '
Bracket, Right......ccvceeivenrnncanes L s Dy 202581 1| 1
Bracket, Left......... R e N N e o e 200085 1| 1
Bolt, 1/U"~20 x 1f2" Hx. R4, TBDevuvevenens A e s e 285 *| *
Tockwasher s~ L UNSBR o o L i st i el sl AR n G au3l *| *
18,100 - EOOD
Hood...... o T e O e o s Tuiiee s aiele atiles 206981 1| 1
Bumper (on Fendaru}.. .................. e TE ) DU TR D RN 200617| 14| 14
Anti-Squesk (to cuwl}{ﬁpper} .................................... i 200502| 1| 1
Anti-Squeak (to Cowl S51deB).....ueusuuincansonnsannenotoncaconnsinaras 202520 2| 2
Serew, No. 6-18 x 1/2" Pan Hi. Gr. Rec. Tap. (Anti-Squeak to Cowl).. Lag| 17| 17
Anti-Squeak (Hood Cross Brace)........se... et nad Ry L B 411 202016 2 2
18,110 - HOOD ORNAMENT
Orpatent (incl, HOB0)ee.veeroercans ons o A i s RN T D 207270 1| 1
B e e il hmais Ta AT i e i darata fra Tors e R 207271 3 3
Loclwasher, Ho., 10 Ext, Tooth. . ....cueiconsuosissssssssssssre sanns 294 3 3
TRk el TR T e L e R e ol e N SIS L S 378 3 3
O B T et e+ ST O G B0 o e e R e e 207272 1 1
18,147 - HOOD LOCK LATCH SUPPORT FLATE (ON RADIATOR GRILLE)
I-‘lat.e ............ P 206982 1| 1
BCTawE i aa b e T AP o [~ A R S ...| 205680 W L
BRI IR il b o bt ey e 207093 Y
Support, Right, .,......... to Support Plate and’| . . .. .. ... ........ 206983 1 1
Bupport, Lefh .. \evesonins Lower Grille Panel | .. .......... L .| 20698l 1 1
Berews s S L sy A BoR Lipwer Pl oLt o Ll S ...| 205680 N4 N
i or Ot e v ey o e h1 S 00 ] PR el i il 207093 M Y
hti—ﬂquﬂﬂk (Lﬂ"&r].. ---------------------- TR T A A AN L EDTET E E
Antl-Sguesk (Upperlecececesreiiosvararrrnes T A g R A 207274 2 3
Reinforcement (Right to Left Sl.wpurt}....-..-... .................... ..| 207275 1 1
18,148 - HOOD LOCK BOLT PLATE (ON HOOD)
ﬂatﬂ an-d'- Hutl.‘ll. iiiiiiiiiii TEEREREEERE ERNE RN NI N NN BN BRI BN R N B RN R R 203291 1 1
Bolt, X/ UE-20. x 1 /BN HE, Hd. ... rcecsoncnrsasias R et 3 IR BT L 179 Y
Flatwasher, 1fU" 8m,. ........c.c..... PR T o PR i e S D 2h hi

*As Required 3




18 SHEET METAL, FENDERS, HOOD, DUST PANS, ETC.

USED
GROUP, PART NAME and DESCRIPTION PART | ca
5 -] HUMEBER | MODEL
515|514
18,148 - HOOD LOCK BOLT PLATE (ON HOOD)(CONT'D,)
Tiockwasher el N SiatalRon EHEnOo . te fa s b ack i e et e o 370 4| 4
DR DY AR (v ot i ey e el S A e 8 pA i ok ol 203 | 4| 4
Mti""aquﬂaki LR R R R R I 333292 E E
Bolt..... e R SR S N e e i L et U e i e L D G i A 203293 1| 1
E R A I e A L s S Sty (e s, e iy o BB Sy Pt 632) 1| 1
Spring, Release.......... b e T L Sl R ) 203294 | 1| 1
Retainer, Release Spring......ecvenveennens R e P 2032951 1| 1
18,150 - HOOD LOCK LATCH (ON LATCH SUPPORT PLATE) i
Plate (incl, Latch aNAd JpTing)....c.ccescvosancscsncansoan A o .| 207276| 1| 1
BolLt, 1Lfs=an xinla®e s CR A, Do Lol A A e oA S A SR O 257 M 4
Flatwashar st IR o e T e e e S 2u3| 4l k4
Lockwasher, 1/U" E::t TR AT e b i AR e Rl A o 370 4 L
Ty A AT Iy A v i e S e o ot ARG it e SRR SR ol e 203 4 U
Spring R e o A L s e sl E R N R e 203297 1| 1
.&nti-gquﬂﬂk ------- T e r e E R s E e PR B TR EW R E SR AR EEE SR A s omom EGEEBE E E
18,152 - HOOD LOCK SAFETY CATCH E
Catehd Tl mnel - ool e R S e e s e A R A o T TS e yrys e o 2 2012771 1 1
Spring i o o R b a Lln e AT AT R Tt ik 203299| 1} 1
PRt ELVOL. oo v itess o e e L e S e sl RN LRl T 203300| 1| 1
18,154 - HOOD LOCK CONTROL
Control (incl. Enob)...... B R A R RN e e L el 204691 1 1
Lockwasher, 3/8" Ext. Tooth.....cecevecennn. O e A & o ey 291 1f 1
Fut, 3/8"-24 Hx, Hiov.vvrernnenns S e L T S A4 S 290| 1| 1
b T o o oty O OBy . T B e e R o S e SO  iaiate A At Lt EAR e HETS B RS |
Grommet ( thru naah) ...... i A e A L OO T P S T o i 204305 1| 1
18,158 - HOOD LOCK CONTROL BRACKET
Bracket’ [at cawl}*-'!!flI-+lI'lll'l-!-'l-'l-'l-.--!---'i-'li-’l--i!l-rl"-+“1Ii!-l--r--!-! 11111 L 3 Ewﬂﬁ} 1 1
Screw and LW, 1fL4#-20 x 1/2" Rd, Hd. OF, ReC...euvvrre.cnarenanea.s| 205584 1) 1
Sotew; Hol M 10=21 x T/160 BAVHA. Cr. Bet. . e S et i 706/ 1 1
anashﬁritlui‘!-ll-illliltll--'-I--l---!!lni-'ll-ll-i-lrll!lll-l--l-l-l-l-la-rrll-l.i-li-'l-- Eh' 1 1
Hut’ HG" 10‘Eh Hx"q-"‘!I‘FII'II"'II'II‘I‘I!I--I-III.I‘I+-I‘II'-i-I‘II‘IIIlI!III 373 1 1
18,200 - HOOD HINGES
Hi?gﬁ, Right.'..llilliil--'i-i"!-'--i--q-ll-----aquga-rn.'!-lll!!q.--n.!- EﬂT}Eg 1 l
HlngE’ Left-.-.-—l'lllliiillI‘l‘li-lilliiiliillll :Il'--"!'i -------- & & EG‘I}}G 1 1
Bolt, 1/U"-20 x 5/8" F1, Hd, Or. ReCeuv....... a[Fzato Hoad o Y, oo 783 W L
Lockwasher, 14" Hxt. Tooth Ct'sk,........... B T S PR 391 4 Y
Bolt, 5f16%-20 x 3fUM Hx, Had, ,....eo0vunens .. to Hood Rear] ,...... a2y 4 Y
Lockwasher, 5/16" Int. Ext. Tooth,........... | Oroes Brace |, .. .... 226 4 U
Flatwasher, /8% By .00 oo soainscaiecnina R e P 2y f 6
Lockwasher, 38" Med....... O aoTatafs: ciatol catetabstarare 3 Sides PERS 192 § §
e A e S S S L s SERe 204 § 4

s
|
f
|




SHEET METAL, FENDERS, HOOD, DUST PANS, ETC 18

USED
‘I PART EEF;
GROUP, PART NAME and DESCRIPTION b | CAR
515|514
18, 200 - HOOD HINGES (CONT'D,)
o Y e S I O T C B eI o e AR O o BB O Do QO B SO 202932 2| 2
Rlvet, Hood HINg® AT, ... .-v:.ceteeameesassasssvos otassssnssoasnansns 205171 8| 8

71l




	kfpm510068.jpg
	kfpm510069.jpg
	kfpm510070.jpg
	kfpm510071.jpg

